
Promoting Green Urban 
Development in Africa:
Enhancing the relationship between urbanization, 
environmental assets and ecosystem services

A PRELIMINARY INVESTIGATION OF THE POTENTIAL COSTS AND BENEFITS OF 
REHABILITATION OF THE NAKIVUBO WETLAND, KAMPALA

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed





Promoting Green Urban 
Development in Africa:
Enhancing the relationship between urbanization, 
environmental assets and ecosystem services

A PRELIMINARY INVESTIGATION OF THE POTENTIAL COSTS AND 
BENEFITS OF REHABILITATION OF THE NAKIVUBO WETLAND, KAMPALA
[...]
estimated to cost between $1.5m to $2.0m. This includes 12 
hydraulic drops constructed from gabions, a litter trap, and 
cleaning of the channel.



                                                         
Cost-benefit analysis of rehabilitation of the Nakivubo wetland, Kampala         Page 65

Deposition of transported sediments happens when a river loses energy, e.g. when a river enters a wetland 
or lake. To control and limit the amount of sediment flowing into the Nakivubo wetland, the flow of any rivers 
and channels should be controlled so that they are deposited before entering the wetland. Normal practice 
would be to prevent particles of say 0.5mm or 1mm from being transported. 

Using the Manning equation, Q = [A.R2/3.i1/2] / n, for channels and assuming a channel width of 4m, 
a Manning coefficient of 0.048, and a depth of between 25mm to 100mm, the flow velocities can be 
controlled as follows:

By controlling the gradient of the Nakivubo channel, the particle sizes being transported would be greatly 
reduced, reducing the sediments and nutrients entering the Nakivubo wetland. To control the gradient it 
is normal practice to install hydraulic drops along the river or channel as shown below. The installation is 
considered relatively inexpensive and will achieve immediate results.

For a gradient of 1:50 (assumed existing gradient)

Water depth
[mm]

Flow velocity
[cm/s]

Flow
[m3/hr]

Maximum Particle Size that 
can be transported

[mm]

8 11.9 14 2

16 19.0 45 6

25 24.7 87 8

33 29.8 140 11

Water depth
[mm]

Flow velocity
[cm/s]

Flow
[m3/hr]

Maximum Particle Size that 
can be transported

[mm]

25 4.0 14 0.6

50 6.2 45 1.0

75 8.1 87 1.1

100 9.7 140 1.1

For a gradient of 1:2000 (proposed new gradient)

Box 1. The sediment trapping process



                                                         
Page 66          Cost-benefit analysis of rehabilitation of the Nakivubo wetland, Kampala  

 
Example of a hydraulic drop installed along a river to control the river’s gradient and the carrying velocity of particles.

Even with source measures in place, there will be transfer of sediment and litter into the drainage system. 
In areas that have combined sewer systems (e.g. Europe, North America) removal can be achieved at the 
sewage works, as well as at overflows in very wet weather. 

Where stormwater drainage is separate from the sewage system, the sediments and litter must be trapped 
and removed along the watercourse. A range of designs exist that are applicable to different circumstances, 
from concrete structures within canalised reaches to in-channel excavated depressions. 

Sediment traps in particular will retard velocities to facilitate settling out of sediments. Litter traps work 
best when they incorporate some form of screen (Armitage et al. 1998). Of the different designs of litter 
traps, two patented designs were highlighted by Armitage et al. (1998) as being the most effective – the 
Stormwater Cleaning Systems (SCS) structure (similar to the Baramy Gross Pollutant Trap in Australia), and 
the Urban Water Environmental Management (UWEM) concept. The advantage of the latter is that it can 
trap silt and sewage as well as litter, and can be deigned to handle very large flows.  

While this was all technology that was developed around the 1990s there has not been much more done to 
advance this. The success of these measures depends on the ongoing maintenance of the traps.

Below are examples of sediment and grit traps developed by Armitage et al. (1998).

Enviroscreen installed at the Vygekraal Canal (Armitage et al. 1998)



                                                         
Cost-benefit analysis of rehabilitation of the Nakivubo wetland, Kampala         Page 67

 
The Enviroscreen model    The improved Uyse model     View of the expanded channel model

Cross section through the improved Uys structure.

Plan and long section through the expanded channel litter channel.



                                                         
Page 68          Cost-benefit analysis of rehabilitation of the Nakivubo wetland, Kampala  

Diversion drains
Installation of diversion drains would be required to 
intercept surface flows and shallow seepage from unlined 
areas of informal settlements, where there is a high 
likelihood that such water comprises untreated sewage 
and grey water runoff, with high bacterial, parasite, 
nutrient and general organic waste content. Diversion 
drains would need to be routed into the nearest existing 
sewer with capacity, and routed to the WWTW for 
treatment. Alternatively, new sewers would need to be 
laid to cater for this waste stream. The diversion of such 
waste is usually effective only in dry flow scenarios, as 
it is likely to be practically limited to a low volume only. 
This could require further expansion of existing sewage 
works capacity to accommodate the additional sewage 
volumes created. Assuming that the planned capacity of 
the sewage works will accommodate this, the costs of 
the drains themselves are estimated to be in the region 
of $1.04 million.

Figure A6.2   Proposed location of linear series of Cyperus papyrus 
wetland strip filters

Wetland filtration strips
Excess runoff (e.g. in wet conditions) from diversion 
drains should be diverted into sediment traps and 
through reed bed filtration systems, established 
between diversion drain outlets and the main Nakivubo 
channel. Such reed beds, which should be designed as 
broad wetland filtration strips running parallel with the 
channel, would be required to filter sediment and reduce 
the volume of organic waste in particular that passes into 
the channel.

A linear series of Cyperus papyrus wetlands should be 
designed and installed along the wetland edge of the 
prison, occupying the eastern edge of the lower wetland, 
and along the wetland edge of the informal settlements 
occupying the western edge of the lower wetland (Figure 
A6. 2). These would help to delineate the wetland 
edge, preventing further encroachment, although it is 
likely that the wetlands would be crossed to access the 
agricultural areas within the wetland.

These wetlands and/or traps should be maintained 
on a cyclical basis, with the following measures being 
required (exact frequency would need to be determined 
in detailed design and operational phases):

• Cutting of plant material and disposal 
as a means of nutrient removal: at least 
annually to stimulate growth; and

• Dredging of contaminated sediment to restore 
wetland treatment capacity – this activity 
would be required more frequently in upslope 
wetlands and those associated with the 
treatment of seepage from informal settlements 
and the Luzira Prison (see iii and iv above).

Dredged sediment would need to be disposed of 
appropriately – disinfection and beneficial use in fertiliser 
or manure pellets could be considered.

Based on the costs of developing and maintaining 
treatment wetlands (described under Step 4), it was 
estimated that the construction of the filter strips would 
cost in the order of $1.65 million, and maintenance costs 
thereafter would be roughly $300 000 per year. 



                                                         
Cost-benefit analysis of rehabilitation of the Nakivubo wetland, Kampala         Page 69

Expected outcome 
This step serves to complement the activities in Step 
1, providing a second sweep to remove any remaining 
pollutants as far as possible just before they enter the 
wetland. Nevertheless, thorough implementation of this 
approach in all identified areas of concern is likely to 
result in significant downstream improvement from both 
a human health and ecosystem function perspective. 

While this step could be implemented independently 
of Step 1 as an alternative set of measures, it would 
not achieve the same degree of pollution abatement. 
However, these measures can make a short-term 
difference, since they are faster to implement than those 
in Step 1. 

Step 3. Improve WWTW effluent quality

Existing technology and capacity

The Bugolobi WWTW uses conventional sewage 
treatment technology involving trickling filters (Box 
2). Trickling filters are a well proven and documented 
method of treating sewage with the earliest trickling 
filters constructed in the early twentieth century. They 
are a low energy and effective means of treating sewage, 
require relatively little maintenance and are easy to 
maintain with parts being readily available. Trickling 
filters are therefore ideally suited for Kampala.

Preliminary Treatment: The inlet filter removes debris, large suspended solids and organic matter using 
metallic bar screens, sand traps and grit removal. The waste water then flows into grit chambers where 
heavy solids sink to the bottom and are removed. These chambers remove solids >0.3mm in diameter. 

Primary Treatment: Organic solids are separated from the liquid in the first sludge sedimentation tank 
(primary clarifier). Offensive solids removed through settling and floating materials (scum, oils, grease) are 
removed through skimming in circular sedimentation basins. Removes on average 45-50% of suspended 
solids and 25-30% of the BOD in the incoming waste water. Settled sludge is collected and transported to a 
sludge thickener. 

Secondary Treatment: This purification stage involves treatment by means of biological trickling filter where 
waste water flowing over the surface of a well aerated stone bed where bacteria remove any organic matter, 
commonly known as bio-filters or aeration tanks. After this any excess sediments, suspended matter 
and break-off bacterial film is removed as sludge through a secondary clarifier. The final treated sewage 
effluent is tested and must comply with the national environmental standards before being discharged into 
the receiving environment (Nakivubo) through an artificial wetland. Sludge is moved to anaerobic sludge 
digester beds and then onto sand drying beds. Dried sludge is sold to farmers to use as fertiliser.

Additional Treatment: Vegetation in the Nakivubo wetland provides final “tertiary treatment”, i.e. the 
removal of excess inorganic nutrients. 

                   

  Illustration of the conventional sewage treatment process

Box 2. Current treatment of sewage through the Bugolobi WWTW (Source: NWSC)



                                                         
Page 70          Cost-benefit analysis of rehabilitation of the Nakivubo wetland, Kampala  

Figure A6.3 Bugolobi WWTW from Google Earth on 18 July 2015. The various unit processes indicated are as follows: (1) Primary Settling Tanks, (2) 
Digesters, (3) Large Trickling Filters, (4) Small Trickling Filters, (5) Secondary Settling Tanks, (6) Sludge Drying Beds, (7) Demolished struc-
tures, most probably old trickling filters.

The capacity of the BWWTW was estimated based on the 
size of the trickling filters in operation. From Figure A6. 3 
taken in 2015, it appears that about half of the trickling 
filters have been demolished. Using the measurement 
tool in Google Earth, the diameter of each of the existing 
large trickling filters are 32m, and each of the small 
trickling filters are 12m.

According to Metcalfe & Eddie (2004), stone media will 
have a surface area of about 70 m2 per cubic metre of 
filter media. Using a total surface area for all trickling 
filters of 7100 m2 and a filter media depth of 4.0 m deep, 
the flow capacity of the trickling filters would be 12 463 
m3/day. With a shallower filter media depth of 3.5m 
the flow capacity of the trickling filters would be 10 905 
m3/day. These estimates are more or less in line with 
the influent flow as stated by Nansubuga et al. (2013) 
that the WWTW is receiving an average inflow of 12 
000 m3 per day. However, the inflows are likely to have 
increased, which means that the capacity of the plant 
can be considered to be exceeded at this stage, even if all 
the trickling filters were working and if the WWTW was 
running at full capacity.

Indeed, the Bugolobi WWTW is not currently used to 
its full capacity and does not operate efficiently. It relies 
on a system of siphons and pumping stations to deliver 
more than half of its sewage. Frequent operational 
problems results in untreated sewage being discharged 
into the environment. When treatment occurs, the 
facility does not comply with nutrient and coliform 
removal standards (African Development Fund 2008).

For trickling filters to work effectively, they require 
continuous wetting of the substrate media otherwise 
the organic matter attached to the media will die. Re-
commissioning a trickling filter to its design capacity 
generally takes two to three months to develop effective 
organic matter on the substrate media. It is therefore 
important to ensure that there is always electrical power 
to supply pumping equipment and also that there is 
standby equipment should a pump fail or be in the 
process of being serviced.



                                                         
Cost-benefit analysis of rehabilitation of the Nakivubo wetland, Kampala         Page 71

The most recent Google Earth image (July 2015) shows 
that only four of the eight large trickling filters are 
working. This can be seen from their darker colour, 
indicating that the filters are wet. Thus the Bugolobi 
WWTW is running at about 50% of its capacity which is 
the same as having at least 50% of the raw sewage enter 
the Nakivubo wetland untreated (or more than 50% if 
input has increased).

The new Nakivubo WWTW will replace the Bugolobi 
WWTW and is planned to increase overall capacity 
to 45 ML per day. The treatment process will include 
mechanical, biological and chemical treatment of 
municipal sewage and industrial effluent, sludge 
digestion and cogeneration using biogas (NWSC). The 
biogas will be captured during the anaerobic processes 
and will be converted into electricity using combined 
biogas heat and power systems. 

Further measures required
The following measures are included in this step:

a. Improve aeration of treated effluent from the 
existing and planned WWTW, by the installation 
of aeration sprays within final effluent maturation 
ponds – this would have the aim of increasing DO 
concentrations to at least 4mg/l;

b. Improve effluent standards with regard to 
phosphorus, by upgrading technology at 
the WWTW to allow for final effluent with 
concentrations of 1.5 mg orthophosphate/litre 
instead of the current standard of 10mg/l; and

c. Include measures to reduce parasitic nematode 
infection of final effluent.

Design and costs
Given that work has already commenced on the new 
45 ML plant, the only additional interventions required 
are the tertiary treatment facilities (sand filters and 
maturation ponds). 

The tertiary treatment for phosphate removal is achieved 
using sand filters. The cost of this is estimated at about 
a third of the capital cost of a plant up to the secondary 
settling tanks. Therefore the construction of sand filters 
was estimated to be $16.5 million (Table A6. 4). 

Pathogens can be reduced using chemical treatment 
or exposure to sunlight in maturation ponds. The 
latter is recommended here. Assuming that there 
is no disinfection happening at the WWTW such as 
chlorination of the final effluent, the ponds should be 
designed with a surface area large enough to reduce 
the faecal coliform loading. The maturation ponds act 
as solar ponds where the sun’s ultra violet rays destroy 
pathogens. Maturation ponds also provide a buffer 
between the WWTW and the environment should any 
major spills at the plant occur. Maturation ponds are 
generally designed as flat shallow ponds with a depth 
of one metre (to prevent reeds and other aquatic plants 
taking root. There need to be a minimum of three ponds 
in series. For a flow of 12 ML per day, and allowing for a 
99.8% reduction in faecal coliforms, three maturations 
ponds, the surface area required for each pond needs 
to be 4800m2 (about 0.5 ha) To cater for a flow of 45 
ML/day, 13 ponds would be required (7.5 ha). Note 
that these ponds are not the same as the waste water 
treatment wetlands described further below.

To construct maturation ponds below the existing 
BWWTW, a cost of $420 000 per pond is estimated. Thus 
three ponds is estimated at $1.26 million and a further 
seven ponds are estimated at $2.94 million. Maintenance 
is estimated at 2% per annum of the construction costs 
(Table A6. 4). 

Expected outcome
Consideration of treated effluent volumes and quality 
provides an interesting picture in relation to proposed 
efforts to address water quality issues in the Nakivubo 
wetlands and associated Murchison Bay areas. The 
limited 2015 dataset for the Bugolobi WWTW suggest 
that current effluent treatment does not meet legal 
effluent limits outlined in Table A5. 6. Figure A6. 4 
illustrates effluent loading on receiving water bodies for 
the 2015 dataset for Total phosphorus and TSS data only, 
assuming actual water quality at the time, but projecting 
the planned future design effluent volume onto these 
data. The calculated total phosphorus and TSS loads 
are compared in the figure against loads that would be 
achieved if legal effluent limits were met, and the figures 
show that substantially reduced loads would occur, if 
effluent limits were met. 

Table A6.4 Estimated capital and operating costs of upgrading the WWTW to improve water quality standards in Nakivubo wetland 

Intervention Initial cost 
$ million

Operating and maintenance 
costs $ million per annum

Further improvements to decrease nutrient concentrations (sand filters) 16.5 0.33

Further improvements to reduce pathogens 

(maturation ponds for 45 ML output) 5.46 0.11



                                                         
Page 72          Cost-benefit analysis of rehabilitation of the Nakivubo wetland, Kampala  

Figure A6.4 Total phosphorus and TSS loading estimates in BWWTW final effluent assuming treatment volumes of 33 000m3/d. Loading based on 
2015 data, with red line showing loading if legal effluent limits shown in Table A5. 6 are achieved.



                                                         
Cost-benefit analysis of rehabilitation of the Nakivubo wetland, Kampala         Page 73

In fact, an upgrading of the BWWTW is already planned. 
An important assumption of this study is that the new 
plant will be required to be designed so as to meet at 
least the legal limits for effluent discharge, as required by 
Uganda’s own legislation. 

Aeration of final effluent is recommended, with a view 
to increasing Dissolved Oxygen Concentrations in final 
effluent to > 4mg/l. This is because 4mg/l is believed to 
be a threshold below which non air breathing aquatic 
fauna may be critically affected (DWAF 2008). The reason 
for the low current dissolved oxygen concentrations in 
water in the lower wetland and zone of discharge into 
Murchison Bay is primarily due to the high biological 
and chemical oxygen demands (BOD and COD) of the 
combined effluent and stormwater. Oxygen is required 
for process such nitrification (that is, the oxidation 
of ammonia or ammonium to nitrite, followed by the 
oxidation of nitrite to nitrate) and is generally required 
in the decomposition of organic material. Aeration of 
effluent water is one manner in which additional dissolved 
oxygen can be made available for such processes, with 
the intended outcome that more of the BOD and COD can 
thus be met, resulting in higher concentrations in dissolved 
oxygen passing into the lower wetland and Murchison 
Bay, thus improving conditions for aquatic ecosystems 
including the Murchison Bay fishery.

Potential rapid intervention to improve capacity of 
Bugolobi WWTW 
With the BWWTW running at 50% capacity and being 
overloaded and with the time for the new proposed 
works coming on line, a contingency plan is needed 
urgently to alleviate the pollution into the Nakivubo 
wetlands and into Lake Victoria. 

The capacity of the existing trickling filters can be almost 
instantly increased replacing the stone media with high 
surface area packing or bioballs (Figure A6. 5). Whereas 
the existing stone media has a surface area of between 
65 to 75 m2 per cubic metre of stone, proprietary packing 
and bioballs typically have a surface area ranging from 
175 m2 to 300 m2 per cubic metre of media. This equates 
to an increase in area of up to 3.5 to 4 times. This alone 
would increase the capacity of the treatment works 
considerably. It is recommended that this is done in 
stages over the period of a year, to accommodate the 
time for the bioballs to become colonised and fully 
functional.

It is assumed that the already-planned expansion of the 
WWTW is designed to meet legal effluent standards. 
Therefore, additional measures would have to be 
installed in order to reduce the nutrient loads and 
pathogens beyond that required by national policy, in 
order to achieve the goals of wetland rehabilitation and 
downstream water quality fit for recreational use. 

Figure A6.5 Bioballs are light and easy to handle.  
Source Broadreach (Pty) Ltd

Bioballs are easily transported, unloaded and packed due to their 
lightness and robustness.

Organically loaded (dirty) water being sprinkled over the bioballs in a 
trickling filter.



                                                         
Page 74          Cost-benefit analysis of rehabilitation of the Nakivubo wetland, Kampala  

Tertiary filtration aided by chemical addition can reduce 
total phosphorus concentrations in the final effluent 
to very low levels. To achieve very low phosphorus 
concentrations, chemicals must be added to waste water 
to associate phosphorus with solids that can then be 
successfully removed through filtration. Aluminum- or 
iron-based coagulants and polymer are the chemicals 
most commonly used for this purpose. 

Traveling sand bed filters, mixed- media gravity filters, 
and variations of these filtration technologies as well as 
membrane filters are commonly used. Filtration has been 
employed for many years to treat drinking water and 
more recently applied to treat waste water. Selection of 
a filtration technology includes the usual considerations 
such as: desired effluent quality; reliability of treatment 
equipment; capital, operating and maintenance costs; 
equipment footprint, and future expandability.

A two-stage filtration process generally produces the 
lowest phosphorus levels. Two-stage treatment may be 
achieved through use of a first and second stage filter 
or by providing tertiary clarification prior to filtration. 
Excellent treatment results have been obtained by using 
a two-stage treatment process consisting of chemical 
addition with tertiary settling in advance of their sand 
bed filters. 

The treatment provided also removes other pollutants 
which commonly affect water quality to very low levels. 
COD and TSS are routinely less than 2 mg/l and fecal 
coliform bacteria less than 10fcu/100 ml. Turbidity of 
the final effluent is very low which allows for effective 
disinfection using ultraviolet light (by means of 
maturation ponds), rather than chlorination. 

The amount of bioballs or packing media required to 
replace the stone media in, say, four trickling filters 
would be 12 900 m3. Assuming a material cost of $270 
per cubic metre and allowing for transportation, removal 
of the existing media, and placement costs is estimated 
at $7m.

Step 4. Rehabilitation of upper wetland for 
waste water treatment
Note that unless the measures outlined in Steps 
1 - 3 above can be achieved, it is unlikely that the 
measures outlined in the following section will have any 
measurable effect on wetland function or fitness of water 
quality from an aesthetic or human heath perspective. 

Measures required 
The following measure is required to improve the 
supplementary treatment for final treated effluent. The 
extent depends on the extent to which final effluent is 
treated (Step 3). 

Design and costs 
This step involves the creation of multiple shallow 
wetland cells (standing water depth 300-500mm or less), 
separated by berms and with controlled pipe outlets or 
multiple overflows linking each cell to downstream cells 
(Figure A6. 6).  The excavated spoil could be used in part 
for the creation of berms, and should ideally be treated 
initially to remove parasite loads. Excess fill would need 
to be disposed of outside of the wetland areas.

Allowance needs to be made for maintenance of the 
treatment wetlands on a cyclical basis, with the following 
measures being required (exact frequency would need 
to be determined in detailed design and operational 
phases):

1. Cutting of plant material and disposal as a means 
of nutrient removal: at least annually to stimulate 
growth;

2. Dredging of contaminated sediment to restore 
wetland treatment capacity; and

3. Disposing of dredged sediment appropriately – 
disinfection and beneficial use in fertiliser or manure 
pellets could be considered. 



                                                         
Cost-benefit analysis of rehabilitation of the Nakivubo wetland, Kampala         Page 75

Constructed wetlands require extensive landscaping and 
excavation work and should be designed with careful 
consideration for factors such as access, prevention of 
litter and debris entering the inlet zone, and regulation of 
the water level within the constructed wetlands (Armitage 
et al. 2013). The following cost estimates are based on 
information collated from the literature (Table A6. 5.

4. (Table A6. 6) that focused on best management 
practices for sustainable drainage systems. Costs 
vary significantly from country to country. The main 
expenses involved in construction wetlands include 
acquiring land, excavation, planting soil, pipelines, 
vegetation and on-site work (Kadlec & Wallace 2009, 
Gunes et al. 2011). 

Table A6. 7 includes an estimate for a hypothetical 1 ha 
constructed wetland system as described by Kadlec & 
Wallace (2009).

Maintenance of the constructed wetland systems 
include inspections and monitoring of mosquitos, 
algae and sediment build up (Armitage et al. 2013) and 
the frequency of such is dependent on the individual 
system. In the UK, low frequency monitoring is every 12 
months and high frequency is every month (Armitage 
et al. 2013). The routine maintenance of constructed 
wetlands include the removal of litter, the cutting of grass 
banks and general management of the vegetation and 
should include the inspection and cleaning of inlet and 
outlet pipes (Armitage et al. 2013). The following table 
represents typical maintenance rates (Table A6. 8, based 
on 2010 Rands, Armitage et al. 2013).

Figure A6.6 Indicative areas for rehabilitation as treatment wetlands in the Nakivubo wetlands. The proposed location of filters are also shown (darker 
green) for reference.



                                                         
Page 76          Cost-benefit analysis of rehabilitation of the Nakivubo wetland, Kampala  

Taylor’s (2005) review of Australian best management 
practices in this field reported that annual maintenance 
costs for constructed wetlands are 2% of the construction 
costs (cited CWP 1998, Weber 2001, U.S. EPA 2001). 
In the same review it is reported that the macrophyte 
zone should be replaced every 20-50 years at a cost of 
50% of the initial construction cost (cited Fletcher et al. 
2003). In Taylor (2005), it was reported that Lloyd et al. 
(2002) estimated the following equation that could be 
used for estimating the landscaping maintenance costs: 
Maintenance Costs (Aus $) = 9842.20*(surface treatment 
area in ha)^0.4303.

Given that the study area is likely to require maximal 
rehabilitation of the upper wetland, of about 75 ha, there 
are likely to be economies of scale when it comes to 